5392

Dow Chemical wastewater characterization
study Tittabawassee River sediments and
native fish July 1986

905R86002



DOW CHEMICAL WASTEWATER CHARACTERIZATION STuDY

TITTABAWASSEE RIVER SEDIMENTS AND NATIVE FISH

JULY 1986

GARY A. AMENDOLA
DAVID R. BARNA

U.S. ENVIRONMENTAL PROTECTION AGENCY
REGION V
ENVIRONMENTAL SERVICES DIVISION
EASTERN DISTRICT OFFICE
WESTLAKE, OHIO

U.S. Envirer-r*~1 Protection Agency

- . oy
[ A !
hw,’, A A

[t 2 FER TR
O SOwet

Chicago, lincis

o~

v Direst

c06V4

s

-

g
w1 el



ACKNOWLEDGMENTS

This report presents results of environmental studies at the Dow Chemical -
Midland Plant and in the Tittabawassee River spanning the period 1978 to 1985.
The combined efforts of many dedicated people from the Michigan Department of
[...]

Brine processing in the Dow Chemical complex removed iodine, bromine, and
calcium. USEPA has previously reported the chemical composition of Dow
Chemical brines and compared the Dow Chemical brines to other Michigan brines
and oil and gas brines from other parts of the country. 5/ In May 1985, Dow
Chemical entered into a consent order with Michigan DNR calling for a phased
shutdown of the Dow brine system. The consent order requires shutdown of the
entire brine system by December 31, 1986. 6/ At this writing, Dow Chemical has
ceased brine mining operations and is in the process of closing the system. 6a/

The Dow Chemical brines are similar in composition to other o0il and gas
brines in Michigan and from elsewhere in the United States, including Tow levels
of benzene, toluene, phenol, and various polynuclear aromatic hydrocarbons.
The Dow Chemical spent brines may also contain trace levels of PCDDs and PCDFs.

Dow Chemical has also operated chemical disposal wells, injecting process
chemical wastes into the Sylvania and Dundee formations. 7/ Michigan DNR data
for Dow Chemical wunderground industrial waste disposal systems have been
reviewed. According to these data, phenolic compounds were reported to have
been injected into the Sylvania formation. Other chemical process wastes,
including copper, butyl alcohol, chlorinated benzene compounds, phenolic com-
pounds, pyridines, and the pesticides 2,4,5-T and tordan were also injected
into the Dundee formation. Table 2 summarizes chemical disposal well location,
receiving formation, interval of receiving aquifer, and injected fluid char-
acteristics obtained from the MDNR data. According to Dow Chemical, use of
chemical disposal wells was discontinued in December 1982. 8/

12



Figure 2

Location Map
Dow Chemical - Midland Plant
Brine System

Legend
< Production Well

-@- Reinjection Well

Bay County

>
€
3
.1 Q
°
s
°
2
i
3
MIDLAND
“NE’ ~
a }..‘—I
prpgw-
[ ]
’.G"L’I
e ] !

Midiand County

Saginaw County

Gratiot County

13




. *swd3SAS tesodsig @3seM [eiJISnpu] punoabuapun uo ejeq JLOAJDSAY pue | |9M
UOLS|A}Q A3AJNS |©2160099 SBOJNOSAY (eJunjeN JO JudwIJeddq uebiydiW :394Nn0S

! "spunodwod O)|oUBYd  ,281§-,LT60  BLURALAS 324 NpTL ‘92 *93S 'v/T IN ‘p/1 3S ‘4/1 3§ 64 "0°M
*spunodwod >L|0udYd  ,0S1S-,5260  BHUBALAS 328 NYIL ‘L2 *93S 'v/T IN ‘b/T MS ‘v/1 3S 8f oM
*1-6*p*2 *sauapiuid ‘uepuol

¢ spunodwod o) ouayd ‘spunodwod 3udazuaq
pajeuiJolys ‘oyodje |A3nq ‘Jaddo) 888€-,549¢€ aapung 324 *NYIL ‘82 °*93S ¢/1 MN “H/T MN ‘¥/1 MN ¥ QM

14

*spunodwod 3} |ouayd 1 L115-,986¥ BlURALAS 324 NYIL ‘22 *93S ¢/T MS ‘v/1 MS ‘t/1 MS aov#

*1-G*p*Z *sauapiihd ‘uepsoy
¢ spunodwod ) oudyd *Spunoduod audzuaq
PolRuLJO(Yd *|oyod|e |AIng ‘Juaddo) .006€-,5v9¢ a3pung 32y NPIL ‘12 °08S H/T MS ‘H/T MN ‘v/1 MS ef "G°M

*[=Gp°2 *soudppuld ‘uepso]
| _ ‘spunodwod 2} |oudyd ‘spunodwod duazuaq

pajeutJolyd ‘joyod(e |AInq ‘uaddo) ¥86€-,Sb9¢E aapunq 32¥ INPTIL 22 23S fH/1 3S ‘H/1 MS *9/1 1S ¥ "0

, +abpnys pajeat3dy ,GB6E-, 909€ aapung 328 NPIL ‘L2 *93S $/1 35 ‘o/1 IN *t/1 3N QM
g $J13stJa3dedeyd pintd pazoafur Jayinby uo}3eWI0 4 (A3uno) pue|pIK) uoj3eI0T  “ON | (oM
6u a9y buiaaday 1esods g

30 eaddju] 12 jway)

ejeQ ||8M Lesodsig
{e2wayy moq

¢ 21qel



C. Riverbank Revetment System

Dow Chemical has installed a revetment ground water interception system
(RGIS) for about 11,700 feet along the northeast bank of the Tittabawassee
River at the Midland plant. 4/ The RGIS consists of sheet piling to stabilize
the riverbank and minimize the inflow of river water to the collection system;
a trench containing drain tile for collection of ground water; a clay cap; and
a series of sumps for accumulation and removal of ground water. Six sumps on
the northeast bank inside the sheet piling collect ground water from the site
to prevent mixing with river water or ground water beneath the river. At this
writing, Dow Chemical is evaluating the effectiveness of the RGIS pursuant to
RCRA 40 CFR Part 265. Depending upon the results of that evaluation, additional
corrective actions may be required to address ground water contamination at the
site. The company has recently applied for state permits to extend the revetment
system along the riverbanks. The RGIS results in about 1 MGD of discharge to
the Midland plant wastewater treatment system. The locations of the existing
drainage system and sumps are shown in Figure 3.

The company also operates a drain tile collection system along the opposite
bank of the Tittabawassee River at brine pond No. 6 and the tertiary pond to
collect wastewaters leaking from those ponds.

D. Dow Chemical Sewerage and Wastewater Treatment System

Solid and liquid wastes generated at Dow Chemical and wastewaters received
from outside sources are disposed of by one of three methods: (1) concentrated
1iquids and burnable solid wastes are incinerated; (2) "biodegradable" dilute
liquids and a substantial volume of cooling water are processed in the wastewater
treatment facilities tributary to outfall 031; and (3) nonburnable solid wastes
are landfilled.

Dow Chemical discharges contact and noncontact cooling waters, storm water
runoff, and treated process and sanitary wastewaters to the Tittabawassee River
through five outfalls. 9/ In addition to the wastewaters generated at the
Midland plant, the company also treats wastewater from other sources. These
include about 1.7 MGD of process wastewaters from the nearby Dow Corning silicone
products facility; about 0.18 MGD of sanitary and laboratory wastewaters from
the Consumers Power Midland Nuclear Plant (when construction was in process);
about 0.02 MGD of truck washing wastewaters from the Chemical Leaman and Coastal
Trucking Line at Midland; about 1 MGD of ground water collected in the revetment
system sumps noted above; about 0.01 MGD of leachate from the Dow Chemical
Salzburg Road landfill; and roughly 0.002 MGD of collected leachate from the
Rockwell landfill. Dow Chemical also collects and treats about 0.05 MGD of
leachate and intercepted ground water from the Poseyville Road landfill to
limit migration of contaminated ground waters away from the site.

According to Dow Chemical's most recent NPDES permit application (1982), the
average daily wastewater flows from these outfalls are as follows:

15



pr —

LA m

H

(@]

I g

I.ﬁl m

_ 2

S

¢ g

I8 :

2 =

P o
-

H
4
7]
Y
SJ

@ansg yiLt
-
-
—

—
— ¥ Nleang w

aulj Aladoud jediweyd moQ I_

s8)g douaydoso|y) Wasald @
selg alousydolofy) s8wiog O
sdwng Juswieasy @
8|t utesqg ==

pueben

W3lSAQ JuUdWIaAd Y Yueqlianly
jesiway) moQq
de|y uoizeson

g a.unbi4

16



Outfall 005
Outfall 012
Outfall 014

LI I
w
oo w
L]
o w
=
(]
o

Qutfall 015 0.3 MGD
Outfall 031 - 26.5 MGD
Total - 61.4 MGD

The average discharge for outfall 031 on the sampling dates for the 1981
USEPA survey was 35.4 MGD. When the 1984 USEPA surveys were conducted, the
average flow had been reduced to about 20 MGD. Most of the discharge orginates
as Tittabawassee River water diverted at the Dow dam into the plant for process
and cooling purposes. Other intake water sources include the city of Midland
and Lake Huron. Lake Huron water is chlorinated and demineralized prior to use

in various processes. The other intake waters are generally not treated prior
to use.

Descriptions of the sources of effluent discharged through the outfalls
active during the various surveys are presented below:

Qutfall 002 - At the time of the 1981 survey, the discharge from outfall
002 was about 5 MGD to the Tittabawassee River via Lingle Drain. The
discharge has since been diverted to the wastewater treatment facilities
tributary to outfall 031. The discharge consisted of untreated noncontact
cooling water from coolers and heat exchangers in the monomer and polymer
plastic production area and various hydrocarbon production processes.

Qutfall 005 - The discharge from this outfall is overflow from an ash
pond serving the power house. Cooling water, general use water, and boiler
blowdown are also diverted to the ash pond. The discharge is to the
Tittabawassee River via Ashby Drain.

Qutfall 012 - Dow Chemical refers to this outfall as the "H" flume.
Noncontact cooling water from the west power house condensers and excess
river water are discharged directly to the Tittabawassee River.

Qutfall 031 - This discharge consists of treated process wastewaters,
cooling water, water softener backwash, cooling tower blowdown, other
noncontact cooling water, incinerator scrubber water, sanitary wastewaters,
surface water runoff, landfill leachate, and ground water collected in the
RGIS. Treatment is provided in an end-of-pipe biological treatment facility
followed by three settling ponds, the largest of which is called the tertiary
pond. The tertiary pond effluent is pumped through mixed-media sand filters
prior to discharge to the Tittabawassee River. 0Dow Chemical has also
installed numerous in-process product and by-product recovery systems and
pollution control systems. Recent data indicate the flow from outfall 031
has been reduced to less than 20 MGD.

Other active Dow Chemical outfalls not described above include outfalls

001, 014, and 015. Outfall 001 serves as an emergency standby for outfall 031
and would convey wastewater from the biological treatment plant directly to the

17



- D O G O G G N G I B & B B G BN EE am =

river. Outfalls 014 and 015 convey air conditioner cooling water from the
plant administration building directly to the Tittabawassee River. These
outfalls were not sampled during the 1981 or 1984 surveys.

Wastewater Treatment Plant - "Biodegradable" dilute 1liquids (process and
sanitary wastewaters) are separated into two categories - phenolic wastewaters
and other organic wastewaters. Figure 4 is a schematic diagram of the wastewater
treatment plant. Wastewaters from the phenolic processes are pumped through
enclosed and open conduits to the phenolics pretreatment system, where suspended
solids are removed by primary clarification. The phenolic wastewaters are then
processed in trickling filters and an activated sludge system operated in series.
After final clarification, the phenolic plant effluent is directed to the
larger biological treatment facility for further treatment with all process
wastewaters, nonprocess wastewaters, noncontact cooling waters, landfill lea-
chates, collected ground water, and surface runoff from the site. There are
several sections of the major sewer system where wastewaters are conveyed
through open conduits or ditches as opposed to enclosed conduits.

The wastewaters from the remainder of the plant are collected and directed
to primary settling tanks where suspended solids are removed. Wastewaters high
in BOD and toxic wastewaters can be diverted to a diversion basin during spills
or emergencies and metered into the treatment system at controlled rates. The
overflow from the primary tanks is combined with the effluent from the phenolics
treatment plant prior to entering activated sludge aeration basins for
biological treatment. From the aeration basins, the wastewater is fed to
secondary clarifiers. Settled activated sludge is recycled to the aeration
basins. Effluent from the secondary clarifiers is pumped to the tertiary
ponds, which are about 200 acres in area and have a maximum capacity of about
600 million gallons. The retention time in the ponds provides for temperature
equalization and continued biological action. The effluent from the tertiary
ponds is discharged to the Tittabawassee River through outfall 031 after
filtration through recently installed mixed-media filters.

Primary sludge from the biological treatment facility was pumped to clay-
lined sludge dewatering pits located near the intersection of Saginaw and
Salzburg Roads. Recently, Dow Chemical installed additional mechanical sludge
dewatering equipment at the wastewater treatment facility. The sludge dewater
pits are maintained for emergency use. The dewatered sludge is ultimately
disposed of at Dow Chemical's Salzburg Road landfill. Supernatant from the
sludge dewatering pits was returned to the wastewater treatment plant. Sludge
from the phenolic treatment system is either recycled or processed in the other
biological treatment system. Sludge from the biological treatment system is
thickened, filtered, stored on-site, and landfilled.

E. Dow Chemical Waste Incinerators

The incineration area includes a rotary kiln (refuse burner) and a tar burner
(thermal oxidizer). 4/ The tar burner is a standby unit for the rotary kiln.
The tar burner operates at 1000°C in a single combustion chamber with a retention
time of about 2 seconds. Only liquids or gases are incinerated in this unit.
The liquid feed rate is 7.5 gpm. The refuse burner is fed with solid and liquid

18



Figure 4
Schematic Diagram

Dow Chemical

Wastewater Treatment Facilities

Phenolic
Sewers
M_. Equliazation SN———
Muang and Clanfication
Weak Phenol pH Control
prsm——— pr——— —
! Recycle
General
Sewers \ Diversion
. Pond
Lime pH Setthing Aeration
- Control Basin
h——-—'-——i
Incineration Grit Removal and
Bar Screens
Dewater ) Aeration
Settling Basin Settling
then Biological
Landfill Treatment
Tertiary
Incineration Thickening Ponds
and landfill Pressure and
Filter Storage
Mixed
Media
Filter
Qutfall O31
Tittabawassee River
19



G G G G & D G BN O D G B B B B G E EE .

wastes at rates of approximately 5 to 6 tons per hour, and 2 to 4 tons per
hour, respectively. The rotary kiln, or primary combustion chamber, provides
about 45 minutes of solid waste retention at a design combustion temperature of
650° to 950°C. Exit gases are routed to an afterburner section, in which a
retention time of 1.5 to 1.8 seconds at 1000° to 1100°C is provided.

Solid wastes are fed to the refuse burner in loose form and, in the case of
specialized wastes from process and laboratory areas, in individual containers
weighing a maximum of 200 pounds. The containers are introduced to the rotary
kiln every five to six minutes. Concentrated liquid wastes enter the rotary
kiln through two air-atomized nozzles, along with a third nozzle firing Tow-BTU
liquid wastes composed of dilute contaminated water from processes or surface
runoff. Another concentrated 1iquid waste nozzle is located in the afterburner
section; this nozzle is steam-atomized. Combustion may be supplemented with
natural gas at all three nozzles. Incinerator ash is landfilled at the Salzburg
Road landfill. Incinerator stack gases are scrubbed with effluent from the
wastewater treatment system. The scrubber effluent is then returned to the
wastewater treatment system.

Studies by Dow Chemical identified a number of PCDDs and 2378-TCDF in
incinerator stack gases, stack gas particulates, and scrubber waters. 4/
Incinerator scrubber waters are quantitatively characterized in Section VII.A.l.
Region V also characterized incinerator emissions, incinerator feeds, ash, and
scrubber waters (report in preparation).

F. Dow Chemical Landfills

Dow Chemical has been operating a landfill located on Salzburg Road since
January 1981. The landfill was approved by MDNR for hazardous waste disposal
on February 10, 1982, and has qualified for interim status under RCRA. As
noted above, incinerator ash, wastewater treatment sludges, contaminated soil,
and demolition material are currently 1landfilled at this site. Leachate
collected from the landfill is diverted to the wastewater treatment plant.

Dow Chemical used two off-site landfill sites, near Poseyville Road and
Rockwell Drive, which are now closed. Dow activity at these sites includes
leachate collection, site dewatering, and ground water monitoring. At the
Poseyville Road landfill, Dow Chemical also operates ground water intercepting
wells to collect contaminated ground water leaving the site. Figure 5 presents
the location of the off-site landfills. The company also disposed of chemical
manufacturing wastes and other solid waste on the plant site at several
locations.

Several modifications to Dow Chemical's solid waste, wastewater collection,